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MONGOLIA BAOTOU STEEL PIPE CO. , LTD.
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PURCHASER DATE OF DELIVERY COMBINED TRANSPORT
P oo B O T 4
- OM12402B068006 = SN RT) R "
CONTRACT NO. PRODUCT LEVEL
x5 WOk ¥ Al 5
’ 48228197 — T 25 - I 4 4 ’
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LOT NO. HEAT NO. CARD .
oD Bl Pieces | Length Theoretical [ Actual Method | Location | PSLlevel criteria number of | giontation| Placeof typeof Coverage NDT
Weight weight notches notch criteria
403210334 23708616 | 2124-303-6515 219. 000 14.000 3 7890 2.566 FT B F4 40x0. 5x1.5 2 IR | ISR i1} BIHRAI A
2124-303-2373 219. 000 14. 000 3 36. 680 2.632
2124-303-2371 | 219,000 14.000 7| .50 6146
2124-303-2372 | 219,000 7| .60 6.186
403210333 24701898 2124-303-2370 219. 000 143 3 36. 700 2.644
2124-303-2367 | 219,000 “ 7| 8410 6. 159
2124-303-2368 2 14. 000 g 85.580] 6: 148 .
2124-303-2369 14.000 7| s 6, 166
& it 44| 537.260 38.647
K& R 56 atic Test
fit's YN WAARRE | e
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LOT NO. HEAT NO. el |
Pr Duration Hydrostatic : h
2403210334 08616
2403210333 247
i B
NOTES

X

L R OTIREI RN, B A F R IE AR UHEREAT S, W R A TN B R VR . 0472-2660196/2664187, 2. W R AL BA Sy, X5 S EifdE Gy, WEREL, $RACAE R T A B AR o
otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of a dispute, the parties first negotiated, thenegotiation fails, the manufacturer submitted the seat of the Court toresolve.
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2403210334 23708616 L 10 21| 101 8 2 23 2 0 1 0 0 0 32 2% & K| 312 470 28 0 05 0 05
P 12| B 97| 11 2| 2 1 0 /0 0 of 33| 2
P
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2403210334 | 23708616 0
2403210333 24701898 0 0.5 0
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otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of a dispute, the parties first negotiated, thenegotiation fails, the manufacturer submitted the seat of the Court to resolve.
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Remark

S S w2 A 1A A1 RS RO S
The report without "special seal for testing" of the inspection company is invalid
R THmEIN FRZA L fHE AT
no signature of preparer, reviewer, approver on the report is invalid.
FIRERBTER, B E RGO “RME I T
The report is invalid if altered, full copy of the report which is not stamped with a red " special seal
for testing " is invalid.
BACR IO A 7 5
This report is only responsible for tested sample.
AL R A [ R 1 S AR S
The report shall not be copied without the prior permission of the inspection company
RPR SR AR 5 4 A7 I i
W ARANSZ 3

If there is objections about the test results, please put forward within fifteen days from receipt of

FUiTN. prbier 1 o g Gl -
L2 T T T AR, ad

the report, if out of the date, it will not be accepted.
o R B A RR G AR ALERA BT, A AR R T BUB R BT
If the company/organization or people counterfeit the test report of our company.we will hold them

accountable by legal means

i i AR eI Eal Tk b

Address: Industrial Park: Yanshan! Cangzhoy. Hebei.China
Hi o 0317%6393859

Tel: 0317-6395559

f& .  0317-6395559

Fax: 0317-6395559
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1k 2443 Ht Chemical Analysis w.t.%
BOx O #® & ‘
. o i =}
Inspection Report ffﬁf C Mn Si P S Mo Ni
FEdh AR 3k [ eS| A S
Sample name Elbow Inspection type Client 5-062 0.10 0.97 0.27 0.013 0.003 0.004 0.014
FAL AT ZZGL-PIPE CO., LTD. I T
Client ZZGL-PIPE AL #ARE i A KR ) L ltli:ffjoﬁ Cr Cu \'% Nb Ti B i/
$Ltk P PR A SEUF . e
Spectifeation Sample condition Intact 5-062 0.24 0.008 0.007 <0.001 0.003 0.0004 74
HR API 5L 1.290/X42 e 2025-0
Steel grade Consigned paper No.
e eyey. . : 2 Fr iR Tensile test
23708616 '
Heat No. Sample Qty. 1Piece RPERA
RO EREA . i s HURETT 1) ke JeE b3 LS i3
U 2025-05-19 = == Sampling i Yield Strength | Tensile Strength |  Elongation
Delivery date Delivering person u Meng p Lab. No. o JJ Thickness
direction SR Rios(MPa) Rm(MPa) Asomm%
G IR —e N Wz L AP Wi
Receiving date Receiving person Yunchao Sun PG| HiT Rectangle
preveEpm 5 " | 5-062 tngitudiiel 14%38 296 446 55.0
0y 4 _ongitudinal
e 2025-05-21 \ 2025-05-21
Inspection date Sendi te
i & ZY-012 Jifj 156X Direct-reading spectrometer ‘ ——*ﬁ %: g—é‘: ﬁ —_
Adoption AL ) T T R L
equipment ersal testing machine L End of report
<y | ',‘H
TR ASTMA751-21  GB/T228.1-2021 “ 'ﬁf L
Inspection standard )
K 45 R T K 4 L
Inspection res S TR eereport page: 4 Q“\\’ii?‘
3092009 L
RN SCRRA I3 LA =R SRR o v
#i¥ Remark case of discrepancies between English version and Chinese version, the
chinese version will prevail.

4k Approved byﬁﬁf‘\z ##% Checked byc‘ﬁ L;E 4t Prepared byz"ﬁkﬁ

& $ A% Technical responsible person

O ZEAE Chief
o4 003k 4 T

%3 W3t 4 0
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Inspection Report

The report without "special seal for testing" of the inspection company is invalid

RGBSR T

g e
/ no signature of preparer, reviewer, approver on the report is invalid.

WEH T ZY202506048 3. AARERETER, ASCE B RN HELL A TR E” T

[\

The report is invalid if altered. full copy of the report which is not stamped with a red " special seal
for testing " is invalid.
4. BRI SRR S st

. i This report is only responsible for tested sample.
e 2 AR 5 5. RAKY AL FBAE L HIAL

The report shall not be copied without the prior permission of the inspection company.
P PR A TR SRR R, W 2 R i, g
WAAANSZ 1

If there is objections about the test results, please put forward within fifteen days from receipt of

the report, if out of the date, it will not be accepted.

7. MTEERA TR MR R, KA R KBS ERET BB R,
If the company/organization or people counterfeit the test report of our company.we will hold them
accountable by legal means

oo ik SRNESIT [ P e Y I AT
Address: Industrial ParkiYanshdn, Cangzhou. Hebei.China

it ifi: (

31756395559

Tel: 0317-6395559
1% B 0317-6395559

Fax: 0317-6395559
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Inspection Report

P44 3k R 25 B
Sample name Elbow Inspection type Client
BHAE AL ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE AL FP R i A KR 2 7
b y FEfIR A
Spectifeation Sample condition

ko API 5L L290/X42 REES

202
Steel grade Consigned paper No.
Pk EAITE S 144
2 1
Heat No. i Sample Qty. 1Piece
%*ﬁu#ﬂ 03506, 14 . AXFF)\ 'Eﬁ)):’-j-f
Delivery date Delivering person Qingyu Meng
i 2025-06-14 e
Receiving date Yunchao Sun
5

p 2025-06-16 2025-06-16
Inspection date

Inspecti® re AR TUHS 4 TU See report page 4

o SCRRRN € SCRRA S8 1 LA FR SRR S
In case of discrepancies between English version and Chinese version, the
chinese version will prevail.

#t#fE Approved byM ##% Checked by&& 4tk Prepared by%

& AR 53 A Technical responsible person
O FAE Chief

#iE Remark

W30k 4 W

nt LU R I IR B ORE 5 B R AR 2 W)

ZY-2025-06-048
1 PPk Impact test
R fe B
e HURE 7 1) REE R Absorbed energy KV L
BRGNS Sampling Sample size ] Temperature
Lab. No. directi ( 2 ) p"c
direction mm Z 3]
ik 2 3 A
Averag
Y
6-057 5 10X 10X 55 255 201 38 165 -50
Longitudinal

FH
&Fﬁ&,% ZY-032 H1. Pendulum Impact Testing Machine
Adoption . ' . .
i ZY-088 {X Low Temp. Device for Impact Test "
equipment BV A
e GB/T229-2020 Y
Inspection standard

— i R

End of report
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